



LANDMARK

CONSULTANTS & ENGG. TECHNOLOGY

ACCREDITED MATERIAL TESTING LABORATORY



LAB ACCREDITED BY NABL
Certificate No. : NABL TC - 5849

TEST REPORT

ULR No. : TC5849190000001748F
TEST REPORT REF. NO. : LCET /19/C-1748
INVOICE REF NO. : LANDMARK/19/L-3374/01
TEST REPORT DATE : 13/04/2019
NAME OF PROJECT/SITE : "Dange Crown ", "A Wing" Near Dange Complex -3, ' Sacret Heart School,
Nallasopara(W).
CUSTOMER : M/s. Dange Developers.

CONCRETE CUBE COMPRESSIVE STRENGTH TEST RESULTS

IS 516:1959, IS 456:2000

Condition of Sample on Receipt : Satisfactory. Date of Receipt : 06/04/2019
Date of Casting : 05/04/2019 Description of Sample : Concrete Cube
Date of Testing : 12/04/2019 Concrete Grade : M-25
Age of Cubes : 07 Days Cube Size (mm) : 150x150x150
Location ID : "Pile Cap"

Sr. No.	Cube ID Mark of Specimen	Dimension of Specimen, mm		Cross Sectional Area, mm ²	Weight (Kg)	Maximum Load (KN)	Crushing Strength (N/mm ²)	Crushing Strength (Kg/cm ²)
		Length	Width					
1	"	150.8	151.0	22770.8	8.450	637.5	28.0	285
2	"	150.5	150.8	22693.9	8.526	573.1	25.3	257
3	"	151.0	150.9	22785.9	8.523	624.7	27.4	279
Average Value =							26.62	271

- Note:
1. This certificate relates only to the sample(s) submitted and tested.
 2. Sample(s) are submitted by the customer and not drawn by Landmark Laboratory.
 3. Report shall not be reproduced, except in full, without prior written permission of Landmark Laboratory.
 4. Any correction to report without authorization invalidates report.



Authorised Signatory

S. Patil.

(Dy. Technical Manager)

Off. & Lab. : Gala No. 18, A. V. Udyog Nagar, Building No. 1, Near Raj Prabha Ind. Estate,
Golani Naka, Near Waliv, Vasai (E) Dist. Palghar Mob.: 8983671762, 8600539265
Off. : 7709693155, 8999519147 Email : landmark.cet@gmail.com